
Administrative Package 
Cover Page  

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First Notice (NORI-Notice of Receipt of Application and Intent to Obtain a 
Permit) 

• English 
• Alternative Language (Spanish) 

3. Application materials 

 

 

Portada de Paquete 
Administrativo  

Este archivo contiene los siguientes documentos: 
1. Resumen en lenguaje sencillo (PLS, por sus siglas en inglés) de la actividad 

propuesta 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, por sus siglas en inglés) 

• Inglés 
• Idioma alternativo (español) 

3. Solicitud original 

 



English Plain Language Summary
[...]
In Table 6.0(1), list all parameters measured above the MAL in the POTW’s effluent 
monitoring during the last three years. Submit an attachment if necessary.

Table 3.0(1) – Parameters Above the MAL

Pollutant Concentration MAL Units Date

D. Industrial user interruptions

Has any SIU, CIU, or other IU caused or contributed to any problems (excluding 
interferences or pass throughs) at your POTW in the past three years?

☐   Yes ☒   No

If yes, identify the industry, describe each episode, including dates, duration, description 
of the problems, and probable pollutants. 

 



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 26 of 27

Section 3. Significant Industrial User (SIU) Information and 
Categorical Industrial User (CIU) (Instructions Page 88)

A. General information

Company Name:  

SIC Code:  

Contact name:  

Address:  

City, State, and Zip Code:  

Telephone number:  

Email address:  

B. Process information

Describe the industrial processes or other activities that affect or contribute to the SIU(s) 
or CIU(s) discharge (i.e., process and non-process wastewater).

 

C. Product and service information

Provide a description of the principal product(s) or services performed.

 

D. Flow rate information

See the Instructions for definitions of “process” and “non-process wastewater.”

Process Wastewater: 

Discharge, in gallons/day:  

Discharge Type: ☐   Continuous ☐   Batch ☐   Intermittent

Non-Process Wastewater:

Discharge, in gallons/day:  

Discharge Type: ☐   Continuous ☐   Batch ☐   Intermittent



TCEQ-10054 (10/17/2024) Domestic Wastewater Permit Application Technical Report Page 27 of 27

E. Pretreatment standards

Is the SIU or CIU subject to technically based local limits as defined in the instructions?

☐   Yes ☐   No

Is the SIU or CIU subject to categorical pretreatment standards found in 40 CFR Parts 405-
471?

☐   Yes ☐   No

If subject to categorical pretreatment standards, indicate the applicable category and 
subcategory for each categorical process.

Category: Subcategories:  

  

Category:  

Subcategories:  

Category:  

Subcategories:  

Category:  

Subcategories:  

Category:  

Subcategories:  

F. Industrial user interruptions

Has the SIU or CIU caused or contributed to any problems (e.g., interferences, pass 
through, odors, corrosion, blockages) at your POTW in the past three years?

☐   Yes ☐   No

If yes, identify the SIU, describe each episode, including dates, duration, description of 
problems, and probable pollutants. 

 











Gatehouse WWTF - Discharge Monitoring Summary

Single Grab Average

2024
Flow Average

(MGD)
BOD Average

(mg/L)
TSS Average

(mg/L)

January 0.0324 11.25 6.25
February 0.0267 12.20 6.60
March 0.0274 9.25 5.75
April 0.0273 8.00 4.75
May 0.0287 11.40 6.80
June 0.0277 10.50 5.50
July 0.0265 11.75 4.75
August 0.0241 6.00 5.00
September 0.0241 7.00 6.25
October 0.0223 9.40 4.20
November 0.0235 5.75 3.75
December 0.0209 7.50 5.50
Average 0.0260 9.17 5.43

Attachment - DMR Summary
Page 1 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Jan-24
Flow MGD BOD TSS

1 27336
2 29818
3 37456
4 28996 10 7
5 27192
6 25660
7 27702
8 31622
9 28328

10 26840
11 26386 9 6
12 25678
13 24548
14 20766
15 31136
16 32922
17 30006
18 28212 14 6
19 26412
20 25328
21 27788
22 51771
23 51771
24 52378
25 62906 12 6
26 50272
27 31818
28 30632
29 30950
30 28350
31 24528

Average 0.032435742 11.25 6.25
Total: 1005508

lbs/day 3.043 1.6907

Attachment - DMR Summary
Page 2 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Feb-24
Flow MGD BOD TSS

1 22226 12 5
2 33236
3 34378
4 34260
5 27536
6 25726
7 24892
8 24932 13 6
9 22130

10 22692
11 27582
12 26760
13 24642
14 23866
15 23342 16 9
16 27370
17 32286
18 25910
19 28010
20 26536
21 25212
22 25466 7 7
23 25162
24 26985
25 26985
26 27636
27 26196
28 25182
29 25758 13 629

Average 0.026652 12.2 6.6
Total: 772894

lbs/day 2.712 1.467
Max: 0.034378

Attachment - DMR Summary
Page 3 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Mar-24
Flow MGD BOD TSS

1 24678
2 28330
3 29266
4 27518
5 25150
6 24736
7 25120 12 6
8 25538
9 26110

10 24502
11 24502
12 25296
13 25072
14 25276 9 6
15 24248
16 25850
17 40158
18 38132
19 26322
20 24722
21 26048 7 6
22 30232
23 28640
24 32538
25 28420
26 25978
27 25680
28 25926 9 5
29 24638
30 28830
31 30760

Average 0.027361806 9.25 5.75
Total: 848216

lbs/day 2.111 1.312135428

Attachment - DMR Summary
Page 4 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Apr-24
Flow MGD BOD TSS

1 29108
2 26882
3 25268
4 24236 6 5
5 23680
6 24338
7 28750
8 27910
9 26890

10 26572
11 25560 7 4
12 24820
13 26622
14 27428
15 27670
16 26048
17 26038
18 25008 12 4
19 24680
20 26472
21 29068
22 28986
23 27090
24 26426
25 25886 7 6
26 25998
27 34148
28 33040
29 36608
30 29128

Average 0.027345267 8 4.75
Total: 820358

lbs/day 1.824 1.083282739

Attachment - DMR Summary
Page 5 of 13



Gatehouse WWTF - Discharge Monitoring Summary

May-24
Flow MGD BOD TSS

1 29128
2 30038 5 10
3 37460
4 30650
5 30972
6 30828
7 35921
8 26460
9 26838 14 5

10 26248
11 26620
12 29070
13 29832
14 28980
15 27428
16 27192 15 7
17 26126
18 26420
19 29046
20 29748
21 26998
22 27050
23 24572 10 6
24 24558
25 26676
26 26968
27 29438
28 28986
29 27342
30 27220 13 6
31 36408

Average 0.028749065 11.4 6.8
Total: 891221

lbs/day 2.733 1.630416947

Attachment - DMR Summary
Page 6 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Jun-24
Flow MGD BOD TSS

1 38770
2 29382
3 28222
4 27162
5 25250
6 25390 12 5
7 24580
8 25372
9 26920

10 29092
11 28038
12 29236
13 27210 13 5
14 26696
15 27768
16 28326
17 27050
18 26396
19 28544
20 29340 9 6
21 30276
22 27830
23 27918
24 26138
25 26598
26 25946
27 24608 8 6
28 26488
29 28862
30 27926

Average 0.027711133 10.5 5.5
Total: 831334

lbs/day 2.427 1.271109686

Attachment - DMR Summary
Page 7 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Jul-24
Flow MGD BOD TSS

1 28806
2 25922
3 25882 13 5
4 26656
5 26790
6 25982
7 26448
8 26616
9 27046

10 29758
11 27462
12 26788 12 6
13 27712
14 28176
15 28002
16 24822
17 24256
18 25230 11 3
19 24476
20 26346
21 25416
22 26016
23 24986
24 25528
25 25960 11 5
26 26346
27 23260
28 28906
29 29812
30 24668
31 26118

Average 0.026457806 11.75 4.75
Total: 820192

lbs/day 2.593 1.048126003

Attachment - DMR Summary
Page 8 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Aug-24
Flow MGD BOD TSS

1 24288 10 11
2 23028
3 22942
4 26118
5 26332
6 25732
7 24290
8 23906 9 4
9 24788

10 26730
11 28030
12 24930
13 23956
14 23968
15 24456 5 3
16 11558
17 12174
18 26966
19 27920
20 25416
21 12726
22 24466
23 24130 0 3
24 25420
25 26832
26 29706
27 24988
28 23990
29 23618 6 4
30 25700
31 26506

Average 0.024051935 6 5
Total: 0.74561

lbs/day 1.204 1.00296571
Max 0.029706

Attachment - DMR Summary
Page 9 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Sep-24
Flow MGD BOD TSS

1 28878
2 27892
3 28130
4 24898
5 24232 8 5
6 23246
7 25178
8 28872
9 26268

10 24616
11 28532
12 13168 5 12
13 11468
14 8968
15 26740
16 27068
17 24550
18 23536
19 23298 6 4
20 24668
21 23912
22 26748
23 25138
24 24336
25 20566
26 21858 9 4
27 26748
28 25218
29 27318
30 27200

Average 0.0241 7 6.25
Total: 0.723248

lbs/day 1.407 1.257

Attachment - DMR Summary
Page 10 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Oct-24
Flow MGD BOD TSS

1 25180
2 23392
3 22710 8 3
4 22802
5 24710
6 25170
7 25638
8 23380
9 22312

10 22776 13 3
11 10880
12 11282
13 12196
14 25140
15 23700
16 22652
17 23580 6 4
18 15376
19 25282
20 25368
21 24926
22 23720
23 22932
24 22822 11 6
25 20412
26 18882
27 24092
28 26268
29 25546
30 23788
31 24180 9 5

Average 0.0223 9.4 4.2
Total: 691094

lbs/day 1.748 0.780891633

Attachment - DMR Summary
Page 11 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Nov-24
Flow MGD BOD TSS

1 22118
2 25040
3 28710
4 25738
5 25408
6 22240
7 22858 8 3
8 24396
9 24876

10 27028
11 27076
12 24890
13 23690
14 23978 8 4
15 10580
16 11650
17 26966
18 28262
19 23998
20 11380
21 23578 7 4
22 21630
23 17990
24 21756
25 26356
26 25366
27 27602 0 4
28 28342
29 25920
30 26052

Average 0.0235158 5.75 3.75
Total: 705474

lbs/day 1.128 0.735456645

Attachment - DMR Summary
Page 12 of 13



Gatehouse WWTF - Discharge Monitoring Summary

Dec-24
Flow MGD BOD TSS

1 27072
2 25812
3 28342
4 28342
5 23252 0 5
6 10824
7 11394
8 26878
9 26878

10 24878
11 22862
12 22696 10 4
13 22072
14 24280
15 26136
16 28532
17 23212
18 22912
19 22782 6 6
20 22650
21 24690
22 24702
23 11590
24 11760
25 23118
26 11967
27 12046 14 7
28 12072
29 12278
30 12212
31

Average 0.020941367 7.5 5.5
Total: 628241

lbs/day 1.310 0.960580489

Attachment - DMR Summary
Page 13 of 13



Gatehouse WWTF - Process Description

Attachment – Process Flow Diagram
Page 1 of 3

Phase 1 – 37,300 gpd



Gatehouse WWTF - Process Description

Attachment – Process Flow Diagram
Page 2 of 3

Phase 2 – 70,000 gpd



Gatehouse WWTF - Process Description

Attachment – Process Flow Diagram
Page 3 of 3

Final Phase – 100,000 gpd



Gatehouse WWTF
Treatment Unit Sizing and Process Description

Attachment – Treatment Unit Sizing and Process Description
Page 1 of 1

Treatment Process Description

The Gatehouse WWTF is currently operating at Phase 1. It will be an MBR system consisting of 
several process trains. The system will have a primary screen, equalization tanks, multiple 
process trains consisting of anoxic, aeration, membrane zones, and sludge holding tanks. The 
facility will utilize UV or Chlorine disinfection. The design will be in accordance with Texas 
Administrative Code Title 30, Part 1: Texas Commission on Environmental Quality (TCEQ) 
Chapter 217 (Design Criteria for Domestic Wastewater Systems).

Treatment Unit Sizing

Phase 1 – 37,300 GPD

Headworks with Screening
Equalization Tank (1) 18.5’ dia x 16’ SWD – 32,153 gal
Sludge Holding Tank (1) 42’ x 7.58’ x 6’ SWD – 14,287 gal
Process Units (MBR) (1) 45’ x 8’ x 10’ SWD – 26,928 gal
Chlorine Contact Chamber (1) 20’ x 7’ x 4.5’ SWD– 4700 gal

Phase 2 – 70,000 GPD

Headworks with Screening
Equalization Tank (1) 18.5’ dia x 16’ SWD – 32,153 gal
Sludge Holding Tank (2) 42’ x 6.47’ x 6’ SWD – 24,390 gal
Process Units (MBR) (1) 45’ x 8’ x 10’ SWD – 26,928 gal
Chlorine Contact Chamber (1) 20’ x 7’ x 4.5’ SWD– 4700 gal

Final Phase – 100,000 GPD

Headworks with Screening
Equalization Tank (1) 18.5’ dia x 16’ SWD – 32,153 gal
Sludge Holding Tank (2) 42’ x 6.47’ x 6’ SWD – 24,390 gal
Process Units (MBR) (2) 45’ x 8’ x 10’ SWD – 53,856 gal
Chlorine Contact Chamber (1) 20’ x 7’ x 4.5’ SWD– 4700 gal



Gatehouse WWTF - Design Calculations

Flow 37,300              gpd

2 hr peak 149,200            gpd

Using 2% Flow for WAS Rate

Equalization Sizing Minimum WAS Rate 746 gpd

2.5Q for 2 hours 7,771                gal

Sludge Storage Days 10 days

Chlorine Sizing Minimum Sludge Holding Minimum 7,460                gal

4Q for 20 min 2,072                gal

Select Tank Size 21291 gal

Days Storage 29 days

Flow 70,000              gpd

2 hr peak 280,000            gpd

Using 2% Flow for WAS Rate

Equalization Sizing Minimum WAS Rate 1400 gpd

2.5Q for 2 hours 14,583              gal

Sludge Storage Days 10 days

Chlorine Sizing Minimum Sludge Holding Minimum 14,000              gal

4Q for 20 min 3,889                gal

Select Tank Size 63873 gal

Days Storage 46 days

Flow 100,000            gpd

2 hr peak 400,000            gpd

Using 2% Flow for WAS Rate

Equalization Sizing Minimum WAS Rate 2000 gpd

2.5Q for 2 hours 20,833              gal

Sludge Storage Days 10 days

Chlorine Sizing Minimum Sludge Holding Minimum 20,000              gal

4Q for 20 min 5,556                gal

Select Tank Size 127746 gal

Days Storage 64 days

Phase 2

Final Phase

Phase 1

Attachment - Design Calculations

Page 1 of 4



Gatehouse WWTF - Design Calculations

100,000378.5

100,000378.5

Attachment - Design Calculations

Page 2 of 4



Gatehouse WWTF- Design Calculations

100,000 GPD378.54

378.54 378.54 378.5 378.54 378.54

Attachment - Design Calculations

Page 3 of 4



Gatehouse WWTF - Design Calculations

Attachment - Design Calculations

Page 4 of 4



Note: The Buffer Zone
remains unchanged from the
existing permit

GATEHOUSE WWTF
BUFFER ZONE MAP



Country
Vie

w
Cir

H
a

ve
ns

C
ro ss

W
in

d
i ng

W
ay

FM
1102

C
o

u n
try

R
id

g
e

D
r

FM
1102

W
a
te
r
H
o
le

C
re
e
k

U
ni
on

P
ac
ifi
c
R
ai
lro
ad

U
ni
on

P
ac
ifi
c
R
ai
lro
ad

H
av

en
s

C
ro

ss

Cross Over Rd

FM
110

2

W
a
te
r
H
o
le

C
re
e
k

U
ni
on

P
ac
ifi
c
R
ai
lro
ad

U
ni
on

P
ac
ifi
c
R
ai
lro
ad

474855

479617
474821

474789

474792

474847

474786

474779

474793

393644

474844

474816

474781

474785

474783

479620

474799

474822

19142

474842

474778

479624

474795

474819

474804
474805

474840

479616

474838

474846

474777

393643

474817

479619

474784

479615

479618

474801

474843

474802

474797

474815

393635

393632

32011

32013

393642

393639
393637

393631

32012

19144

393667

393677

19179

393641

32017

19178

19177

393638

19146

393665

393629

393640

393633

32016

19145

474836

19150

19147

3306

19148

479636

19149

474837

393647

393651

393655

393653

393646
393654

404512

393656

393662

404497

404484

404505

411529

393648

404514

404510

404507

411522

393680

404494

404499

411532

411526

404479

404518

393672 393669

404508

411521

404486

404495

404513

404490

404520

404498

393675

404500

393658

404517

404503

411499

404519

393668

404482

404496

411523

404511

411525

411535

404501

32010

404492

404480

404481

141915 404516

404502

411534

393660

411533

19172

32018

19183

19180

19173

19167

19169

19181

372153

19166

411539

Map

Esri Community Maps Contributors, City of Austin, City of New Braunfels, Comal
County, Texas Parks & Wildlife, © OpenStreetMap, Microsoft, CONANP, Esri,
TomTom, Garmin, Foursquare, SafeGraph, GeoTechnologies, Inc, METI/NASA,
USGS, EPA, NPS, US Census Bureau, USDA, USFWS

Parcels

10/21/2024, 8:06:24 PM
0 0.07 0.130.03 mi

0 0.1 0.20.05 km

1:4,514

Comal County Appraisal District, BIS Consulting - www.bisconsulting.com

Disclaimer: This product is for informational purposes only and has not been prepared for or be suitable for legal, engineering, or surveying purposes. It does not represent an on-the-ground survey and represents only the approximate relative location of boundaries.

Gatehouse WWTF - Site Map

Applicant's Property

WWTF

150' Buffer from WWTF treatment units

0 0.07 0.130.03 mi

0 0.1 0.20.05 km

1:4,514

N

Discharge Point



Frequency (%
)

NEW BRAUNFELS MUNICIPAL AP (TX) Wind Rose
October 01, 2023 - October 01, 2024

​Sub-Interval: January 1 - December 31, 0 - 24

1.3 - 4
4 - 8
8 - 13
13 - 19
19 - 25
25 - 32
32 - 39
39 - 47
47 -

Wind Speed (mph)

N
NNE

NE

ENE

E

ESE

SE

SSE
S

SSW

SW

WSW

W

WNW

NW

NNW

0%

5%

Click and drag to zoom



Gatehouse WWTF – Solids Management Plan

Attachment – Solids Management Plan
Page 1 of 2

The permit application includes three phases of flows as described below:
• Phase 1 = 0.0373 MGD
• Phase 2 = 0.070 MGD
• Final Phase = 0.100 MGD

Estimated solids generation is based on the below listed criteria:
• Average Influent BOD = 350 mg/L
• Design Influent BOD = 350 mg/L
• Solids Generated = 0.98 Pound Solids per Pound of BOD applied
• Calculations are based on the average influent BOD, as stipulated in Chapter 217.250 for firm 

dewatering capacity.

(a) Operating range for the mixed liquor suspended solids in the treatment process based on design 
flow and projected actual flow at the facility.

Phase # Operating Range (mg/L)
Phase 1 8,000 – 12,000
Phase 2 8,000 – 12,000

Final Phase 8,000 – 12,000 

(b) Description of the procedure and method of solids removal from both wastewater and sludge 
treatment processes.

The sludge wasting pumps will convey sludge from the treatment basins to the sludge holding basin 
in final phase. The sludge wasting pumps will be operated manually by the operator. The sludge 